
UTILITIES 3.14 
 

Draft Environmental Impact Report – The Ranch 3.14-1 

 

This section describes the regulatory setting, impacts associated with wastewater services, water 

services, and solid waste disposal that are likely to result from Project implementation, and 

measures to reduce potential impacts to wastewater, water supplies and solid waste. A discussion 

of the proposed project’s storm drainage and flood control facilities is included in Section 3.8, 

Hydrology and Water Quality.  Therefore, storm water drainage and infrastructure are not 

addressed in this EIR section. This section is based in part on the following documents, reports and 

studies:  

• Rancho Cordova General Plan (City of Rancho Cordova, Adopted June 26, 2006);  

• Rancho Cordova General Plan Draft Environmental Impact Report (City of Rancho Cordova, 

March 2006); 

• Sacramento County Water Agency Water Supply Assessment for The Ranch at Sunridge 

(Sacramento County Water Agency, 2011); 

• Sunrise Douglas Community Plan/Sun Ridge Specific Plan Long-Term Water Supply Plan 

Revised Draft EIR (AECOM, January 2011);  

• Sunrise Douglas Community Plan/Sun Ridge Specific Plan Long-Term Water Supply Plan 

Final EIR (AECOM, October 2011);  

• The Ranch Level 2 Sewer Study, 5th Submittal (CTA Engineering & Surveying, 2019); 

• Sacramento County Water Agency 2015 Urban Water Management Plan (SCWA, 2016); 

• Zone 40 Water Supply Master Plan Amendment for the Cordova Hills Project (SCWA, 2011); 

• Sacramento Area Sewer District Sewer System Management Plan (SASD, 2019); 

• Sacramento Area Sewer District Sewer System Capacity Plan (SASD, 2011); and 

• Sacramento Regional County Sanitation District 10-year Strategic Plan 2016-2026 

(Regional San, 2016). 

Comments were received during the public review period for the Notice of Preparation regarding 

this topic from the following: Central Valley Regional Water Quality Control Board (RWQCB) (July 

2018), and Sacramento Area Sewer District (August 2018). Each of the comments related to this 

topic are addressed within this section.  

3.14.1 WASTEWATER SERVICES 

EXISTING SETTING  

Wastewater Conveyance and Treatment  

Sanitary-sewer service for the Project would be provided by Sacramento Area Sewer District 

(SASD) and the Sacramento Regional County Sanitation District (Regional San).  SASD operates and 

maintains the laterals and main line pipes for wastewater conveyance and collection from the 

source to the Regional San interceptors.  Regional San is responsible for collection by interceptors 

(sanitary sewers that are designed to carry flows in excess of 10 million gallons per day [mgd]) and 

for wastewater treatment in Sacramento County. This district owns, operates, and is responsible 

for the collection, trunk, and interceptor sewer systems throughout Sacramento County as well as 

the Sacramento Regional Wastewater Treatment Plant (SRWTP) located near Elk Grove. 



3.14 UTILITIES 
 

3.14-2 Draft Environmental Impact Report – The Ranch 

 

The main SASD collection system includes over 3,000 miles of sewer pipelines ranging in size from 

6 to 75 inches in diameter. The collection system pipelines are categorized based on size, function, 

and hydraulic capacity. Sewer collectors generally receive flow directly from individual homes and 

businesses and are designed to carry less than one mgd of peak wet-weather flow (PWWF). In 

general, collector sewers are 10 inches and smaller in diameter and comprise the majority (over 85 

percent) of the pipes in the collection system. Trunk sewers carry one mgd of PWWF or more to 

the Regional San interceptor system. Trunk sewers are generally 12 inches in diameter.  

Regional San evaluated the environmental impacts of constructing trunk and interceptor sewers 

that would serve most of the Sacramento region (including the Project) at a program level in the 

Sacramento Regional County Sanitation District Interceptor Master Plan 2000, Draft Program 

Environmental Impact Report (State Clearinghouse [SCH] #2001112085). The EIR was certified by 

Regional San and the master plan was approved in March 2003.  

The purpose of the Sacramento Regional County Sanitation District Interceptor System Master Plan 

2000 (Regional San 2003a) (Regional San Interceptor Master Plan 2000) is to identify near- and 

long-term improvements needed for the regional wastewater conveyance system. The master plan 

describes the regional interceptor projects, along with their timing and costs, so that existing and 

future deficiencies in the regional system can be more accurately identified and predicted and 

strategic approaches to remedying these deficiencies can be developed. The plan uses information 

regarding population growth, wastewater flow generation, and actual system responses to wet 

weather. 

Wastewater flows collected from the Regional San interceptors are ultimately transported into the 

SRWTP. Wastewater conveyed to the SRWTP is treated to a secondary level and is ultimately 

discharged into the Sacramento River. Currently, the SRWTP has a National Pollutant Discharge 

Elimination System (NPDES) permit issued by the Central Valley RWQCB for discharge of up to 181 

mgd of treated effluent into the Sacramento River. 

The Sacramento Regional Wastewater Treatment Plant 2020 Master Plan (Regional San 2001) 

(2020 Master Plan) provides a phased program of recommended wastewater treatment facilities 

and management programs to accommodate planned growth and to meet existing and anticipated 

regulatory requirements through the year 2020. The master plan addresses both public health and 

environmental protection issues while providing reliable service at affordable rates for Regional 

San customers. The key goals of the master plan are to provide sufficient capacity to meet growth 

projections and an orderly expansion of SRWTP facilities, comply with applicable water quality 

standards, and provide for the most cost-effective facilities and programs from a watershed 

perspective. 

The 2020 Master Plan relies on the Sacramento Area Council of Government’s (SACOG’s) 

population projections to determine SRWTP capacity requirements within the Regional San service 

area, which includes the Project, through 2020 (Regional San 2003b:3-22). The 2020 Master Plan 

projected that the population in the Regional San service area would be 1,549,502 persons by 

2020 (Regional San 2003b:5-5). The population projections used in the master plan do not 



UTILITIES 3.14 
 

Draft Environmental Impact Report – The Ranch 3.14-3 

 

represent a buildout population total for Regional San; rather, they represent the amount of 

growth expected within the Regional San service area. 

Wastewater flows increased relatively rapidly after the SRWTP first opened in the 1980s, with 

continued growth through the early 2000s and reached a peak of around 155 mgd ADWF around 

2005. Since that time, flows have been substantially reduced through water conservation, closure 

of water intensive industries, and other factors. In 2010, the WRWTP treated approximately 141 

mgd average dry weather flow (ADWF) (Regional San, Echo Water Project Draft EIR, 2014). In 

recent years, ADWFs have ranged from approximately 120 mgd (as reported in Order R5-2016-

0020 (NPDES NO. CA0077682)) to 127 mgd, as reported in the 2017 State of the District Report, 

(Regional San, 2017) and Final Budget Fiscal Year 2018-19 (Regional San, 2018). In development of 

the Echo Water Project Draft EIR, the District reviewed its projections and concluded that 181 mgd 

ADWF provides sufficient capacity for the next 40 plus years (Regional San, Echo Water Project 

Draft EIR, 2014). 

Order R5-2016-0020 (NPDES NO. CA0077682) regulates the discharge of secondary treated 

municipal wastewater and allows an average dry weather discharge flow of 181 mgd to the 

Sacramento River, within the Sacramento-San Joaquin Delta (Delta). The existing secondary 

treatment at the SRWTP consists of preliminary screening and grit removal, primary 

sedimentation, a pure oxygen activated sludge treatment system, and chlorination for disinfection 

and dechlorination. SRWTP’s current permitted discharge is 181 mgd (average dry weather flow) 

and flows at the time of Order R5-2016-0200 averaged 120 mgd. Regional San is currently 

upgrading the SRWTP to replace the pure oxygen activated sludge system with a biological 

nutrient removal activated sludge system in order to meet new effluent limits for ammonia and 

nitrate by May 11, 2021. In addition, tertiary filtration facilities and chlorine contact chamber will 

be added to meet new disinfection requirements by May 9, 2023. 

REGULATORY SETTING -  WASTEWATER  

Clean Water Act (CWA) / National Pollutant Discharge Elimination System 

(NPDES) Permits  

The CWA is the cornerstone of water quality protection in the United States. The statute employs a 

variety of regulatory and non-regulatory tools to sharply reduce direct pollutant discharges into 

waterways, finance municipal wastewater treatment facilities, and manage polluted runoff. These 

tools are employed to achieve the broader goal of restoring and maintaining the chemical, 

physical, and biological integrity of the nation’s waters so that they can support “the protection 

and propagation of fish, shellfish, and wildlife and recreation in and on the water.” 

The CWA regulates discharges from “non-point source” and traditional “point source” facilities, 

such as municipal sewage plants and industrial facilities. Section 402 of the Act creates the NPDES 

regulatory program which makes it illegal to discharge pollutants from a point source to the waters 

of the United States without a permit. Point sources must obtain a discharge permit from the 

proper authority (usually a state, sometimes EPA, a tribe, or a territory). NPDES permits cover 

industrial and municipal discharges, discharges from storm sewer systems in larger cities, storm 



3.14 UTILITIES 
 

3.14-4 Draft Environmental Impact Report – The Ranch 

 

water associated with numerous kinds of industrial activity, runoff from construction sites 

disturbing more than one acre, mining operations, and animal feedlots and aquaculture facilities 

above certain thresholds. 

Permit requirements for treatment are expressed as end-of-pipe conditions. This set of numbers 

reflects levels of three key parameters: (1) biochemical oxygen demand (BOD), (2) total suspended 

solids (TSS), and (3) pH acid/base balance. These levels can be achieved by well-operated sewage 

plants employing "secondary" treatment. Primary treatment involves screening and settling, while 

secondary treatment uses biological treatment usually in the form of "activated sludge." 

All so-called "indirect" dischargers are not required to obtain NPDES permits. An indirect 

discharger is one that sends its wastewater into a city sewer system, so it eventually goes to a 

sewage treatment plant. Although not regulated under NPDES, "indirect" discharges are covered 

by another CWA program called pretreatment. "Indirect" dischargers send their wastewater into a 

city sewer system, which carries it to the municipal sewage treatment plant, through which it 

passes before being discharged to surface water. 

Rancho Cordova General Plan  

The Rancho Cordova General Plan contains the following goal and policies that are relevant to 

wastewater:  

INFRASTRUCTURE, SERVICES, AND FINANCE ELEMENT 

Goal ISF.2: Ensure the development of quality infrastructure to meet community needs at the 

time they are needed.  

Policy ISF.2.1: Ensure the development of public infrastructure that meets the long-term 

needs of residents and ensure infrastructure is available at the time such facilities are 

needed. 

Policy ISF.2.2: Coordinate with independent public service providers, including schools, 

parks and recreation, utility, transit, and other service districts, in developing service and 

financial planning strategies. 

Policy ISF.2.3: Ensure that adequate funding is available for all infrastructure and public 

facilities, and make certain that the cost of improvements is equitably distributed. 

Policy ISF.2.4: Ensure the development of public infrastructure that meets the long-term 

needs of residents and ensure infrastructure is available at the time such facilities are 

needed. 

Policy ISF.2.6: Ensure that sewage conveyance and treatment capacity are available in 

time to meet the demand created by new development, or are guaranteed to be built by 

bonds or other sureties. 

THRESHOLDS OF SIGNIFICANCE -  WASTEWATER  

Consistent with Appendix G of the CEQA Guidelines, the Project will have a significant impact on 

the environment associated with wastewater facilities if it will: 



UTILITIES 3.14 
 

Draft Environmental Impact Report – The Ranch 3.14-5 

 

1. Require or result in the relocation or construction of new or expanded wastewater 

facilities, the construction or relocation of which could cause significant environmental 

effects; and/or 

2. Result in a determination by the wastewater treatment provider which serves or may 

serve the Project that it has adequate capacity to serve the projects projected demand in 

addition to the providers existing commitments. 

IMPACTS AND MITIGATION MEASURES   

Impact 3.14-1: The Project would not result in a determination by the 

wastewater treatment provider which serves or may serve the Project 

that it has adequate capacity to serve the projects projected demand in 

addition to the providers existing commitments, or require or result in 

the relocation or construction of new or expanded wastewater facilities, 

the construction or relocation of which could cause significant 

environmental effects (Less than Significant) 

The SASD manages the local pipe system for the collection of wastewater in most of Sacramento 

County, but does not treat the wastewater. Once the wastewater reaches the Regional San 

interceptors and pipes, Regional San manages and treats the wastewater.  New sewer conveyance 

pipelines would be provided within the Project site, primarily within the roadway right-of-ways, to 

serve the proposed development. The Project would connect to existing SASD sewer infrastructure 

located at the intersection of Rancho Cordova Parkway and Chrysanthy Boulevard. Sewer flows 

from the Project would be conveyed by SASD facilities to Regional San interceptor, collector, and 

trunk facilities and would then be conveyed to the SRWTP for treatment. Off-site improvements 

may include upgrades to the existing sewer lift station that serves the eastern part of Rancho 

Cordova. The impacts of development of the proposed wastewater system are discussed 

throughout this EIR. 

Proposed sewer system improvements to serve Project needs include 8-inch in-tract gravity sewer 

pipes that will collect Project sewer flows from individual lots and convey the flows to a 12- to 21-

inch trunk main sewer pipe in Chrysanthy Boulevard that will extend from the eastern Project 

boundary to the western boundary of the Project, and a 24-inch gravity sewer that will connect the 

trunk main in Chrysanthy Boulevard to the existing trunk main in Rancho Cordova Parkway, with 

the existing manhole located immediately adjacent the Project site in Rancho Cordova Parkway.   

The trunk sewer pipe in Chrysanthy Boulevard will collect flows from the approved Arista Del Sol 

and Cordova Hills developments to the east of the Project site, consistent with the SASD 2010 

System Capacity Plan Expansion Trunk Sheds, as amended in 2015. The Arista Del Sol development 

is located adjacent to the Project’s eastern boundary. The SASD’s planned improvements account 

for future approved growth in the southern area of the City and adjacent area, including the 

Project, Arista Del Sol, and Cordova Hills Phase 1. The Project also includes upgrades to the existing 